
HONDA RANCHER 
 PLOW MOUNT

Plow Mount		  PART # 105220
			   Hardware Kit: HK-164 

Kit Components:
Qty.	         Part Description

1................. Plow Mount Plate
4................. 5/16” X 1-3/8” X 2” U-BOLT
4................. 5/16”-18 X 3/4” CARRIAGE BOLT
12............... 5/16”-18 HEX NUT
8................. 5/16” SAE FLAT WASHER

INSTALLATION INSTRUCTIONS:
1.	 Pre-assemble blade mount and attach brackets 

using the four carriage bolts making sure that the 
three indents are on the same side towards the 
front of the machine. Shown in Figure 2.

2.	 Place two U-Bolts (A) around the back frame 
tubing on the ATV and attach the mount to the rear 
two U-Bolts (A) loosely shown in Figure 3.

3.	 Pull the front of the mount up to the frame and 
attach to the frame tubing above using the remaing 
two U-Bolts (B) shown in Figure 3.

4.	 Tighten all U-Bolts down evenly.

©2016  Copyright Kappers Fabricating, Inc.   All rights reserved

Figure 1

Front

Figure 2

Figure 3

Front 

AB

Rear


